
DECKHAND 25DECKHAND 255

w
inch assem

bly
treuil

davit assem
bly

bossoir

1

2

3

4

8

9

9
10

11
11a

12

13

14

15

16

18

17

19

20

21

22

23

25

31

36

38

39

43

45

44

46

47

48

47

14a

29

30

32

33

35

34

34

DH-15 ONLY

49

52

53

54

56

57

58

59

55

59

DH-25 ONLY

24

26

27

47

 50

57a

IN
STR

U
C

TIO
N

S FO
R

 D
H

-25
N

O
TE: N

um
bers in ( ) are item

 num
bers referring to parts diagram

.

A
. W

inch and D
avit m

ounted together 
1. R

em
ove D

eckH
and cover (1) by rem

oving cover screw
s, item

s (3) and
(4).
2. P

lace the base (18) and the davit (53) in your desired m
ounting location.

M
ake sure that w

hen the D
eckH

and is operating or in a stow
ed position,

the anchor does not com
e in contact w

ith the boat.
3. M

ake sure there are no obstructions under the m
ounting surface

prior to drilling. M
ark at least 4 of the 6 pre-drilled bolt hole location pro-

vided in your base for drilling. A
lso m

ark all 4 pre-drilled bolt hole locations
provided in your davit for drilling. D

rill through the m
arked holes in the base

using a 21/64" drill bit, and through the m
arked holes in the davit using 17/64"

drill bit.

IN
STR

U
C

TIO
N

S PO
U

R
 LE D

H
-25

R
EM

A
R

Q
U

E : Les num
éros entre ( ) sont des num

éros d’article servant de
référence entre la liste de pièces et les schém

as. 

A
. Treuil et bossoir m

ontés ensem
ble 

1. E
nlevez le couvercle (1) du guindeau en retirant les vis (3) et (4). 

2. P
lacez le socle (18) et le bossoir (53) dans l’em

placem
ent de m

ontage
que vous désirez. A

ssurez-vous que quand le guindeau est utilisé ou en
position rangée, l’ancre ne touche pas le bateau.  
3. A

ssurez-vous qu’il n’existe aucun obstacle sous la surface de m
on-

tage avant de percer.
M

arquez l’em
placem

ent d’au m
oins 4 des 6 trous

pour boulon pré-perforés dans votre socle pour les réaliser. M
arquez aussi

l’em
placem

ent de tous les quatre trous pour boulon pré-perforés fournis
dans votre bossoir pour les percer. R

éalisez les trous m
arqués dans le

socle au m
oyen d’une m

èche de 8,33 m
m

 (
21/ 64po) et dans le bossoir au

m
oyen d’une de 6,74 m

m
 (

17/64po).

sleesch
Typewritten Text
DeckHand 25      for use with "L" serial numbers
2-year warranty



DECKHAND 15DECKHAND 154

SCHEMATICVUE EXPLOSEE

4

1

2

3

4

8

9

9
10

11
11a

12

13

14

15

16

18

17

19

20

21

22

23

25

31

36

38

39

43

45

44

46

47

48

47

14a

29

30

32

33

35

34

34

DH-15 ONLY

49

52

53

54

56

57

58

59

55

59

DH-25 ONLY

24

26

27

47

 50

57a

ATTA
C

H
ER

 L’A
N

C
R

E SU
R

 LE D
H

-15

Le treuil de l’ancre de votre guindeau électrique com
porte une bobine de corde d’un

diam
ètre de 4,76 m

m
 (3/16 po) et d’une longueur de 18,3 m

 (60 pi). L’em
ploi de cordes

d’un diam
ètre plus petit ou d’un autre style n’est pas recom

m
andé.

1.
Libérez l’extrém

ité qui n’est pas attachée de la bobine (15), déroulez-en un m
ini-

m
um

 de 1 m
 (3 pi).

2.
E

nfilez cette extrém
ité de la corde par le guide de corde (45), puis dans l’ouverture

d’un diam
ètre de 6,35 cm

 (2 1/2 po) de l’avant du socle (18).  Tirez le m
ou par l’ou-

verture.
3.

E
nfilez la corde dans le trou au haut de l’ancre. P

assez la corde par le trou de sor-
tie.

4.
Faites un nœ

ud bien serré sur l’extrém
ité de la corde de façon à ce qu’elle ne

puisse pas sortir du trou. U
n nœ

ud de huit est recom
m

andé. (Voyez le schém
a ci-

dessous.)

ATTA
C

H
IN

G
 TH

E A
N

C
H

O
R

 O
N

 D
H

-15

Your D
eckH

and E
lectric anchor w

inch is spooled w
ith sixty-feet of 3/16" diam

eter rope.
The use of sm

aller diam
eter or alternate style ropes is not recom

m
ended.

1.
R

elease free end of rope from
 spool (15), unroll a m

inim
um

 of three-feet from
 the

spool.
2.

Thread free end of rope through rope guide (45) then 21/2" diam
eter opening in

front of base (18). P
ull slack through opening.

3.
Thread rope through hole in top of anchor. P

ull rope through exit hole.
4.

Tie a knot securely in end of rope such that rope w
ill not pull through hole. A

figure
8 knot is recom

m
ended. (S

ee diagram
 below

.)

figure 8 knot
nœ

ud de huit
spool
bobine

rope guide
guide de corde



D
EC

K
H

A
N

D
 15

D
EC

K
H

A
N

D
 15

3

plug
bouchon

lock lever
levier de 
verrouillage

anchor
assembly
ancre

fill here
remplissage

PA
R

TS LIST
PIEC

ES D
E R

EC
H

A
N

G
E

18

Description
Cover DH-15 w/ decals
Cover DH-25 w/ decals
Screw-#8-18x 1-1/2 Stallgrd (2 .ea)
Screw-#8-18x 3/4 Stallgrd (2 .ea)
Motor Assembly - DeckHand- Includes 6-13

Gear
Washer - Nylatron (2 .ea)
Washer - Steel
Cover- Housing
Gasket
Screw - 10-32x.375 (4.ea)
Snap Ring

Screw-#10-32x1/2 (3 .ea)
Washer- Lock Star #10 Ext Tooth  3.ea) 
Spool includes 60' rope
Bearing-Spool
E-Ring 3/8 Dia Shaft
Base- Mounting E-Coat
Switch-Momentary Anchor
Screw-#4-40x3/4 PPH (2 .ea)
Nut-Con/Mom Swt Anchor (2 .ea)
Spring-Anchor
Grommet-Anchor Cover Short (2 .ea)
Grommet-Anchor Cover Long (2 .ea)
Wire- Routing Clip (2 .ea)
Bag Assembly (includes 26-30)

Bolt- Mounting 3500 w/stallgd (4 .ea)
Mounting Washer-Rubber (6 .ea)
Washer 5/16 STD SS (4 .ea)
Nut 5/16 (4 .ea)
See 2774805

Anchor-Upper Half (DH-15)
Anchor-Lower Half (DH-15)
Screw #8-18x5/8 (as required)
Keeper Block
Lock Pin-Anchor
Plug-Anchor
Switch-Control Anchor
Jumper Wire
Leadwire
Rope Guide
Spring-Rope Guide
Washer- Eye Shaft (2 .ea)
Cotter Pin 3/32x3/4 (2 .ea)
Circuit Breaker
Tubing- Heat Shrink
Connecting Cable 10ga
Davit Assembly

Large Roller Assembly
Small Roller Assembly
Sleeve Roller Assembly
Safety Chain Assembly

Anchor Shackle
Safety Pin Assembly
Mounting Bolts and Nuts (4 each)

Bag Assembly -DH 18 (anc. plug + screws)

Item Part
1 2370206

2370207
3 2372121
4 2372111
n 2377803
8 350-154
9 990-077
10 990-075
11 410-015
11a 337-015
12 830-036
13 788-030
14 2223455
14a 2261718
15 2377900
16 2370000
17 2263010
18 2371902
19 2374010
20 2372130
21 2373100
22 2372700
23 2372900
24 2372910
25 2376300
n 2994803
26 2153501
27 2301720
29 2151726
30 2153100
31
32 2378000
33 2378100
34 2372100
35 2372800
36 2373600
38 2376700
39 2374000
43 2370707
44 2370607
45 2371610
46 2372710
47 2151700
48 2372615
49 2378204
50 2372031
52 2371413
53 2998411
54 2992312
55 2992306
56 2991503
57 2370820
57a 2370806
58 2992620
59 2774805
n 2994804

FILLING THE ANCHOR ON THE DH-15

Your DeckHand anchor must be filled with steel shot (not provided). It is recommended to use
a shot size of #6 through #9. When filled with steel shot your anchor will weigh approximately
15 pounds.
1. Hold the anchor assembly upside down.
2. Fill the anchor with shot, pack shot manually to achieve a complete fill.
3. Once filled, place the plug (38) in position.
4. Install four of the screws provided (34). Do not over tighten screws.

LOCK LEVER OPERATIONS FOR THE DH-15 

Your DeckHand is provided with a lock lever located on the bottom of your anchor. To operate,
retract anchor into base and turn lock lever in direction of arrow to ‘Lock’ position. Lock lever
provides convenient extra security on rough water and when trailering.

REMPLIR L’ANCRE DU DH-15

L’ancre de votre guindeau doit être remplie de bille d’acier (pas fournies). Nous vous recom-
mandons d’utiliser une taille de bille n° 6 à 9. Une fois remplie de billes d’acier, votre ancre
pèsera environ 15 livres.
1. Tenez l’assemblage de l’ancre renversé.
2. Remplissez l’ancre de billes, tassez-les manuellement pour la remplir complètement.
3. Une fois remplie, placez le bouchon (38) en position.
4. Installez quatre des vis (34) fournies. Ne serrez pas trop les vis.

FONCTIONNEMENTS DU LEVIER DE BLOCAGE POUR LE DH-15

Votre guindeau est accompagné d’un levier de blocage situé au bas de votre ancre. Pour le
faire fonctionner, rétractez l’ancre dans le socle et tournez le levier de blocage dans le sens
indiqué par la flèche en position de blocage « Lock ». Le levier de blocage fournit une sécu-
rité supplémentaire pratique en eaux agitées et lors du remorquage.



BATTERY CONNECTIONS

1. Center control switch in
"Off” position.
2. Connect DeckHand lead-
wire to 12V battery. If addition-
al leadwire length is needed,
use a minimum of 10 gauge
wire. Connect red (+) to posi-
tive (+) battery terminal. Black
(-) to negative (-) battery termi-
nal.

CONNEXIONS DE LA BATTERIE

1. Centrez l’interrupteur de
commande en position d’arrêt
« OFF ». 
2. Raccordez le câble principal
du guindeau à la batterie de
12 V. Si la longueur du câble
n’est pas suffisante, utilisez du
fil d’un calibre 10 au minimum
pour le rallonger. Raccordez le
rouge (+) à la borne positive
(+) de la batterie. Connectez le
noir (-) à la borne négative (-)
de la batterie.

ELEC
TR

IC
A

L
C

O
N

N
EC

TIO
N

S
R

A
C

C
O

R
D

EM
EN

TS ELEC
TR

IQ
U

ES

ELEC
TR

IC
A

L
C

O
N

N
EC

TIO
N

S
R

A
C

C
O

R
D

EM
EN

TS ELEC
TR

IQ
U

ES

11

CIRCUIT BREAKER

MOM/CON SWITCH

CONTROL SWITCH

JU
M

P
E

R
 W

IR
E

BLACK

BLACK

RED

 CONNECTING WIRE-RED

BLACK LEAD 

RED LEAD

BOTTOM 
VIEW (UP)(DOWN)

JUMPER WIRE - RED

BLACK

BLACK

TO BATTERY 
NEGATIVE -

TO BATTERY 
POSITIVE +

GEAR MOTOR

CAUTION:
• Improper polarity hook-up of bat-
tery leadwire could cause severe
damage to gear motor.
• The DeckHand is provided with a
sealed control switch and circuit
breaker. Substituting switches or
installing multiple switches other
than those provided will void man-
ufacturers warranty.

PRÉCAUTION :
• Inverser la polarité du câble prin-
cipal pourrait causer de graves
dégâts au moteur à engrenages.
• Le guindeau est fourni accompa-
gné d’un interrupteur de com-
mande scellé et d’un disjoncteur.
Substituer les interrupteurs ou
installer plusieurs interrupteurs
autres que ceux fournis annulera la
garantie du fabricant.

INTERRUPTEUR MOM/CON

MOTEUR

NOIR

ROUGE

ROUGE

FIL DE LIAISON - ROUGE

FIL DE LIAISON - ROUGE

FIL NOIR

NOIR

C
Â

B
LE

 D
E

 P
O

N
TA

G
E

BORNE NEGATIVE
DE LA BATTERIE

BORNE 
POSITIVE 
DE LA 
BATTERIE

COMMANDE

COUPE-CIRCUIT

VUE DE
DESSOUS

DESCENTE MONTEE

10

NOIR

NOIR

This page intentionally left blank.

Cette page est laissée blanche intentionnellement.




